

## Test report

**Test report relating to a glass product according to European standard EN 12150-1, fragmentation and mechanical strength, concerning the product marked as: Low iron solar textured glass thickness 2.1, 2.5, 2.8 and 3.2mm, manufactured by: Borosil Renewables Limited**

Report number	89219251-01 REV1
Date	17 January 2022
Author(s)	S.el Bardai
Client	Borosil Renewables Limited Govali, Ankleshwar Rajpipala Road Jhagadia Taluka, Dist. : Bharuch Gujarat, INDIA, 393001
Project number	89219251
Project name	21.A132 - EN12150
Number of pages	10



*All rights reserved.*

*No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by print, photoprint, microfilm, in electronic form or any other means without the explicit previous written consent of TÜV Rheinland Nederland B.V.*

*In case this report was drafted within the context of an assignment to TÜV Rheinland Nederland B.V., the rights and obligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research and Certification assignments to TÜV Rheinland Nederland B.V and/or the relevant agreement concluded between the contracting parties.*

© 2010 TÜV Rheinland Nederland B.V.